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Female Recurrent UTI: GP Referral Pathway
For Nurse-led Recurrent UTI Clinic

Adapted from EAU Guidelines on Urological Infections (EAU 2023) and NICE (2018)

Recurrent UTls (rUTIs) are recurrences of UTls with a frequency of at least three UTls/year or two UTIs in the

last six months

Guidelines for Primary Care Management

Recurrent UTl is an indication for US Urinary Tract with
post void residual measurement.
When diagnosing UTlI, be guided by urine cultures.
Give advice on :
o Drinking 1.5-2L/day, avoiding caffeine and fizzy
drinks
o The importance of personal hygiene, wiping front
to back, avoiding scented products.
o Avoiding long intervals between voids (more than
4 hours)
o Passing urine after sexual activity. Avoid high risk
sexual practices eg involving the anus

On examination, consider the lowest effective dose of
vaginal oestrogen for menopausal women, unless any
history of breast or endometrial cancer.

Consider self-care treatment eg D-Mannose, and treatment
on prescription eg Hiprex (methenamine hippurate) 1g BD.
Exclude sexually transmitted infections, where appropriate
Treat any constipation, aim for soft stools daily or on
alternate days

If >50 years with pelvic pain, abdominal distension &
overactive bladder symptoms, recommend CA125 to rule
out ovarian cancer.

Review medications that commonly cause urinary tract
infections eg empagliflozin

Consider referral to

Secondary care for women

with rUTI

Haematuria persisting
post-infection
Pregnancy

Long-term
catheterisation
Pneumaturia (fistula)
Pyelonephritis
Persistent proteus
organism on MSU

Hx urinary tract surgery /
trauma

Hx of abdo /pelvic
malignancy
Immunocompromised
patients
Poorly-controlled
diabetes

Pelvic organ prolapse
Loin pain

NURSE-LED Recurrent UTI * Urologist

« Gynaecologist /Obs
* Endocrinologist

clinic




NHS

Royal United Hospitals Bath

NHS Foundation Trust

Nurse-led Recurrent UTI Management
(For use in conjunction with RUH FLUTS PATHWAY 2023)

Storage LUTS with blood on urinalysis or
frank haematuria follow RUH Urological
Cancer 2WW Referral Pathway

Dysuria without infection refer for routine
cystoscopy

Age >50 / abdo distension / pelvic pain /
storage symptoms (serum CA125 and if
abnormal, arranae TV US)

Red flags

Patient history using questionnaire

Identify any triggers IF CONCERNED Referral to Urology
Review bladder diary medical team

Urinalysis E—
Review previous microbiology &
imaging

Flow study
Bladder scan — exclude residual

Nurse MANAGEMENT US Urinary tract (within last 12 months)
Lifestyle management :
(Non pharmacological) o Constipation
Atrophic changes (menopause)
Sexual health education
Fluid management
Wiping technique
Double voiding
Showers vs baths
Avoid perfumed personal products
Cotton underwear, switch disposable pads to washables
o Always take MSU to GP when symptomatic
» Teach ISC if residual over 100mls
* Non-pharmacological self-care treatments:
o Hiprex (methenamine hippurate) 1g BD
o D-mannose 2g/day
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Nurse MANAGEMENT Topical ogstrogen (review in 12 months) if no history of breast /
endometrial cancer

PHARMACOLOGICAL For post-menopausal women, where NICE guidance has been
followed and proved ineffective, 7-day course of antibiotics are
advised when there is a proven infection, rather than 3-day
courses.
NICE guidance on recurrent urinary tract infection should be
followed when considering prophylaxis. Be guided by relevant
culture results and seek microbiology advice if required.
Post-coital antibiotic eg a single dose of Nitrofurantoin 100mgs or
Trimethoprim 200mg, to be taken within 2 hours of intercourse,
with a review within 6 months.
Daily prophylactic antibiotic eg Trimethoprim 100mgs or
Nitrofurantoin 50-100mg at night (if eGFR > 45ml/minute), with a
review within 6 months.
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